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Product NRC Rating

18mm thick foam

Acoustic tiles are constructed with 18mm
thick sound absorbing foam.

12mm sound absorbing equivalent test
by University of Salford with NRC rating
of 0.25.

25mm sound absorbing equivalent test
by SRL with NRC rating of 0.55.

Therefore inferred results for 18mm thick
foam is 0.43 NRC rating.
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Test Date:
Empty Room:
Room with Sample:

T

Data Sheet 1

16/10/12015
Temperature: 163 °C Humidity: 66
Temperature: 167 °C Humidity: 65

Sample Description: RX28150 25mm Thick

Mounting Method: A
Sample Area: 1185 m2
Chamber Volume: 300 m3
Test2
Absorp | Practical

Freq T T2 Coefi | Absorp

Hz sec sec Coeff #

507 458 | 445 | 003

67 491 | 464 | 005 na

80" 532 | 511 | 003 12

he Laboratory Measurement of Random Incidence Sound Absorption to BS EN ISO 354:2003

%RH Pressure: 1013  mbar
%RH Pressure: 1013 mbar

Sound Absorption Coefficient

100 6.40 6.26 0.01

125 672 6.06 0.07 0.05

60 584 | 568 | 012 1
200 700 | 560 | 015 09
250 730 | 562 | 018 | 020 =
36 [ 703 | 507 | 022 st
400 6.21 435 | 028 g o7
500 532 | 349 | 040 | 040 8 16
630 511 320 | 048 s .
800 557 | 300 | 050 o
1000 | 603 | 303 | 067 | 065 2 04
2

250 | 58 | 281 | 075 03
1600 | 531 | 247 | 089

Calculated to ASTM C 423-01

*Denotes frequencies oufside the range cvered
by BS EN IS0 354:2003

T7 emplyroom reverberation ime
T2, ro0m reverberation time with sample

2000 4.82 233 091 0.90 0z
2500 4.3 215 0.96 o4
3150 3.63 1.92 1.01 0
4000 2.9 173 1.00 1.00 100 60 250 400 630 1000 1600 2500 4000
5000 238 148 | 105 125 200 31§ 500 800 1250 2000 3180 5000
6300* 1.74 119 1.09 Frequency, Hz
8000 1.35 0.99 1.11 n/a
10000* 0.95 076 1.09

Ao 0450H)

Class D
Calculated to EN ISO 116541997
NRC 0.55

# Practical absorption cosfficient BS EN1SO 11654-1997

t5mcd by Usiversily of Salford (Acoustics Test Laborutery? UKAS ACCREDITED TEST LABORATORY NO 1262 Page § of {5
BS EN 180 354:2003
Acoustics - Measurement of absorption in a reverberation room
Client: Carpenter Ltd
Dinting Lodge Industrial Estate
Glossop, Derbyshire
SKI36LE
Object: RX25140 12mm
Size: 12.05 m?
Receiving room:
Wolume: 220 m®
Condition:  clean
Type: large reverberation room
Location:  acoustic ransmission suite
Sample cut  Temperature (°Cl: 201 Humidity [%] 326
Sample in: Temperaturs [°Gl: 204 Hurnidity [%]: 341
Sound absorption cosfficlent o,
0.25 NRC
Frequency Cig
Hz
100 0.02 140
125 0.08
160 0.05 120
200| g.08 R
250 _0.08 P
315012 s
400 0.12 £
500 0.6 g 0w
630| 022 ,{’é g
30 0.28 § 0.80 S —
1000 027 | % /
1250 0.34 R ==
1600| 0. 8 p
2000 048 o B
2500| 0.58
150 0.64 Lot==r—T
4000 0.78 600
S 100 180 250 400 630 1000 1800 2500 4000
5000 090
frequency, T (Hz)
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